
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX A 



 

 

 

 

REVISED TENTATIVE ORDER No. R2-2014-00XX 

NPDES No. CA0038547 

 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order. 

Table 1. Discharger Information 

Discharger Delta Diablo (formerly Delta Diablo Sanitation District) 

Facility Name Delta Diablo Wastewater Treatment Plant and its collection system 

Facility Address 

2500 Pittsburg-Antioch Highway 

Antioch, CA 94509 

Contra Costa County 

CIWQS Place Number 219552 

 

Table 2. Discharge Locations 

Discharge 

Point 

Effluent  

Description 

Discharge Point 

Latitude (North) 

Discharge Point 
[...]
B. Discharge Point and Receiving Waters ................................................................................... F-4 
C. Summary of Existing Requirements and Monitoring Data ..................................................... F-4 
64B64BD. Compliance Summary ............................................................................................................. F-5 

E. Planned Changes ..................................................................................................................... F-5 
III. Applicable Plans, Policies, and Regulations .................................................................................... F-5 
IV. Rationale For Effluent Limitations and Discharge Specifications ................................................... F-8 

A. Discharge Prohibitions ............................................................................................................ F-8 

B. Conventional and Non-Conventional Pollutant Effluent Limitations ..................................... F-9 
1. Scope and Authority .......................................................................................................... F-9 
2. Effluent Limitations .......................................................................................................... F-9 

C. Toxic Pollutant Effluent Limitations ..................................................................................... F-10 
1. Scope and Authority ........................................................................................................ F-10 

2. Beneficial Uses and Water Quality Criteria and Objectives ........................................... F-10 
3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) .. F-12 

4. Water Quality-Based Effluent Limitations (WQBELs) .................................................. F-16 
5. Whole Effluent Acute Toxicity ....................................................................................... F-23 
6. Whole Effluent Chronic Toxicity .................................................................................... F-24 

D. Effluent Limitation Considerations ....................................................................................... F-24 
V. Rationale for Receiving Water Limitations .................................................................................... F-25 

VI. Rationale for Provisions ................................................................................................................. F-25 
A. Standard Provisions ............................................................................................................... F-25 

B. Monitoring and Reporting ..................................................................................................... F-25 
C. Special Provisions ................................................................................................................. F-26 

1. Reopener Provisions ........................................................................................................ F-26 
2. Effluent Characterization Study and Report ................................................................... F-26 
3. Pollutant Minimization Program ..................................................................................... F-26 

4. Special Provisions for Municipal Facilities ..................................................................... F-26 
5. Other Special Provisions ................................................................................................. F-27 

VII. Rationale for Monitoring and Reporting Program (MRP) ............................................................. F-27 
VIII. Public Participation ....................................................................................................................... F-29 
 

Tables 

Table F-1. Facility Information................................................................................................................ F-2 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................... F-4 
Table F-3. Beneficial Uses ....................................................................................................................... F-6 

Table F-4. Secondary Treatment Requirements ...................................................................................... F-9 
Table F-5. Reasonable Potential Analysis ............................................................................................. F-13 
Table F-6. WQBEL Calculations ........................................................................................................... F-22 

Table F-7. Monitoring Requirements Summary .................................................................................... F-28 



Delta Diablo  REVISED TENTATIVE ORDER No. R2-2014-00XX 

 NPDES No. CA0038547 

 

 

Attachment F – Fact Sheet F-2 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 

requirements of this Order. As described in section II.B of the Order, the Regional Water Board 

incorporates this Fact Sheet as its findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 

Table F-1. Facility Information 

WDID 2 071013001 

CIWQS Place ID 219552 

Discharger Delta Diablo (formerly Delta Diablo Sanitation District) 

Facility Name Delta Diablo Wastewater Treatment Plant and its collection system 

Facility Address 

2500 Pittsburg-Antioch Highway 

Antioch, CA 94509 

Contra Costa County 

Facility Contact, Title, Phone Gary Darling, General Manager, (925) 756-1920  

Authorized Person to Sign and 

Submit Reports 
Same as facility contact 

Mailing Address Same as facility address 

Billing Address Same as mailing address  

Facility Type Publicly Owned Treatment Works  

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Yes 

Reclamation Requirements Order No. R2-1996-011 and SWRCB Order No. 2009-0006-DWQ 

Mercury and PCBs Requirements NPDES Permit No. CA0038130 

Nutrient Requirements NPDES Permit No. CA0038873 

Permitted Flow 19.5 million gallons per day (MGD) average dry weather flow 

Design Flow 31.1 MGD wet weather capacity 

Watershed Suisun Basin 

Receiving Water New York Slough 

Receiving Water Type Estuarine 

 

A. Delta Diablo (Discharger) treats domestic and industrial wastewater from the cities of Pittsburg and 

Antioch and the unincorporated community of Bay Point. The Discharger owns and operates the 

plant and some of the collection system. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 

and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 

herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 

Permit No. CA0038547. It was previously subject to Order No. R2-2009-0018 (previous order), 

which was adopted on March 11, 2009, and expired on April 30, 2014, but was administratively 

extended by operation of law. The facility discharges wastewater to New York Slough, a water of 



Delta Diablo  REVISED TENTATIVE ORDER No. R2-2014-00XX 

 NPDES No. CA0038547 

 

 

Attachment F – Fact Sheet F-3 

the United States within the Suisun Basin watershed. Attachment B provides a location map and a 

diagram of the plant.  

When applicable, State law requires dischargers to file a petition with the State Water Resources 

Control Board (State Water Board), Division of Water Rights, and receive approval for any 

change in the point of discharge, place of use, or purpose of use of treated wastewater that 

decreases the flow in any portion of a watercourse. The State Water Board retains separate 

jurisdictional authority to enforce such requirements under Water Code 1211. This is not an 

NPDES permit requirement. 

C. The Discharger filed a Report of Waste Discharge and submitted an application for reissuance of its 

Waste Discharge Requirements (WDRs) and NPDES permit on October 31, 2013.  

D. The discharge is also regulated under NPDES Permit Nos. CA0038849 and CA0038873, which 

establish requirements on mercury and polychlorinated biphenyls (PCBs) and nutrients from 

wastewater discharges to San Francisco Bay. This Order does not affect those permits. 

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment and Control 

1. Location and Service Area. The plant is located at 2500 Pittsburg-Antioch Highway on the 

border of Pittsburg and Antioch. It serves a population of about 197,000, providing primary and 

secondary wastewater treatment. It also provides tertiary treatment to recycle water primarily for 

reuse in cooling towers at two local power plants.  

2. Collection Systems. The Discharger owns and operates about 28 miles of main sewer lines, five 

flow equalization storage facilities, and six pump stations. It also owns and operates about 43 

miles of satellite sewer lines in the community of Bay Point. The cities of Pittsburg and Antioch 

own and operate about 130 miles and 300 miles of satellite sewer lines that feed into the 

Discharger’s collection system.  

3. Wastewater Treatment. The Discharger treats all of its influent (about 13.1 MGD) to 

secondary treatment standards. Treatment processes include screening and grit removal, primary 

clarification, biological treatment using trickling towers or aeration basins (or both), secondary 

clarification, disinfection using sodium hypochlorite, and dechlorination using sodium bisulfite. 

Attachment C provides a flow schematic. About 6.3 MGD of secondary-treated effluent after 

secondary clarification is routed to tertiary treatment units (flocculating clarifiers, sand filters, 

and chlorination) at a separate treatment facility.   

Most of the tertiary-treated water is recycled and used for cooling tower makeup water at the 

Delta and Los Medanos Energy Centers. About 10 percent of the recycled water is used for 

landscape irrigation at local parks and golf courses. The power plants return about 2 MGD of 

cooling tower blowdown to the wastewater treatment plant, where it is combined with 

secondary-treated water, chlorinated, dechlorinated, and discharged. Waste flows generated 

from tertiary treatment are routed to the plant headworks upstream of the influent sampler. 

The plant receives a very small saline waste stream (about 0.005 MGD) from Dow Chemical 

Company that is combined with secondary-treated effluent just prior to the chlorine contact 



Delta Diablo  REVISED TENTATIVE ORDER No. R2-2014-00XX 

 NPDES No. CA0038547 

 

 

Attachment F – Fact Sheet F-4 

chamber. It contains no organic matter, so biological treatment would have no benefit, and its 

salinity, if added at the headworks, would decrease the Discharger’s ability to recycle water. 

 

The plant has an average dry weather design capacity of 19.5 MGD. During the previous order 

term, the average dry weather flow was about 13.2 MGD. Peak wet weather flows are managed 

with a 2.2 million gallon (MG) flow equalization tank, a 1.0 MG equalization basin, a 12.8 MG 

emergency retention pond, and about 4 MG of storage capacity at the collection system pump 

stations. All wastewater (except for Dow’s high-salinity waste stream) receive secondary 

treatment. During periods of exceptionally high flows, wastewater in excess of the secondary 

treatment capacity is stored and treated later when flows subside. 

4. Biosolids Management. Biosolids are concentrated using a gravity belt thickener, 

anaerobically-digested, and dewatered by centrifuge. Dewatered biosolids are hauled to the 

Vasco Road Landfill or Potrero Hills Landfill, composted, or applied to land. 

B. Discharge Point and Receiving Waters 

Effluent is discharged to New York Slough through a deepwater diffuser about 500 feet offshore. 

The diffuser is a 42-inch-diameter iron pipe about 400 feet in length at a depth of about 26 feet. The 

diffuser consists of 50 ports spaced 8 feet apart in alternating directions. The diffuser port openings 

are 3 inches in diameter. The Discharger inspects the diffuser annually. 

C. Summary of Existing Requirements and Monitoring Data  

Effluent limitations contained in the previous order and representative monitoring data from the 

previous order term are presented below: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitations 

Monitoring 

Data 

(1/19/09–

11/30/13) 

Monthly 

Average 

Weekly 

Average 

Daily 

Maximum 

Instant-

aneous 

Maximum 

Instant-

aneous 

Minimum 

Highest 

Daily 

Discharge 

Biochemical Oxygen 

Demand, 5-day @ 20°C 

(BOD5) 

mg/L 30 45 --- --- --- 36 
[1]

 

Total Suspended Solids (TSS) mg/L 30 45 --- --- --- 29 
[1]

 

Oil and Grease mg/L 10 --- 20 --- --- <5 

pH standard units --- --- --- 9.0 6.0 6.8-7.7 
[2]

 

Total Residual Chlorine mg/L --- --- --- 0.0 --- 0.0 

Enterococcus  MPN/100 mL 35
 [3]

 --- --- --- --- 48 

Copper µg/L 38 --- 53 --- --- 8.7 

Selenium µg/L 4.1 --- 8.2 --- --- 1.3 

Cyanide µg/L 18 --- 45 --- --- 5.7 

Bromoform µg/L 39 --- 77 --- --- 0.2 

Chlorodibromomethane µg/L 3.6 --- 7.1 --- --- 0.2 

Bis(2-ethylhexyl)phthlatate µg/L 12 --- 24 --- --- 2.4 

Methylene Chloride µg/L 43 --- 85 --- --- 0.3 



Delta Diablo  REVISED TENTATIVE ORDER No. R2-2014-00XX 

 NPDES No. CA0038547 

 

 

Attachment F – Fact Sheet F-5 

Parameter Units 

Effluent Limitations 

Monitoring 

Data 

(1/19/09–

11/30/13) 

Monthly 

Average 

Weekly 

Average 

Daily 

Maximum 

Instant-

aneous 

Maximum 

Instant-

aneous 

Minimum 

Highest 

Daily 

Discharge 

Dioxin-TEQ µg/L 1.4x10
-8

 --- 2.8x10
-8

 --- --- 1.9x10
-8

 

Ammonia as N mg/L as N 210 --- 260 --- --- 47 

Unit Abbreviations: 

mg/L = milligrams per liter 

µg/L  = micrograms per liter 

mg/L as N = milligrams per liter as nitrogen 

MPN/100 mL = Most Probable Number per 100 mL 

Footnotes: 
[1]

 Maximum weekly average 
[2] Range of highest and lowest pH values 
[3] 30-day geometric mean 

 

64B64BD. Compliance Summary 

There is no record of the Discharger violating the effluent limitations of the previous order. 

E. Planned Changes 

The Discharger plans to complete the following projects at the plant during this permit term. These 

changes are for informational purposes only and are not requirements of this Order except to the 

extent that they pertain to increasing or assuring reliability of treatment and/or wastewater collection 

systems. Their inclusion here does not imply authorization by the Regional Water Board. The 

Discharger must seek any necessary permits or permit modification to implement the changes. 

 The Discharger will install a second gravity belt thickener for sludge processing to increase 

efficiency and process reliability. 

 

 The Discharger will install a 10,000-gallon fats, oils, and grease receiving station. The fats, oils, 

and grease station will help reduce fats, oils, and grease discharges to the collection system, 

enhance biogas production in the digesters, and improve biogas quality. 

 

 The Discharger is evaluating the possibility of accepting brine waste for a high-purity water 

treatment system that would desalinate San Joaquin River water for high-end industrial uses. 

Like the brine waste from Dow Chemical Company (described in Fact Sheet section II.A.3), the 

brine waste would be inserted into the process at the head of the chlorine contact chambers. 

 

None of these changes will alter the treatment processes. 

 

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

The requirements in this Order are based on the requirements and authorities described below: 

A. Legal Authorities. This Order serves as WDRs pursuant to California Water Code article 4, 